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Declaration of Conformity 
Brandname:   BuzziSpace  
Type Number:   P0179 

General Model Identification: BuzziSpark  

Durability certifications on product level 

ANSI/BIFMA X5.4: 2012   Standard Test Method for Office Furnishing and Lounge Seating  
      to evaluate the safety, durability, and structural adequacy  
      Result: Passed 
      Ref. Test Report 60152538-001 

DIN EN 12520: 2016-03   Standard Test Method for Domestic Seating to evaluate the  
      strength, durability and safety 
      Result: Passed 
      Ref. Test Report 60151287-001 

DIN EN 16139: 2014-03  Level 1  Standard Test Method for Non-Domestic Seating to evaluate the  
      strength, durability and safety 
      Result: Passed 
      Ref. Test Report 60150511-001 

DIN EN 16139: 2014-03  Level 2  Standard Test Method for Non-Domestic Seating to evaluate the  
      strength, durability and safety 
      Result: Passed 
      Ref. Test Report 60151272-001 

Harmful substances on product level 

San Francisco - Ordinance 211-17 Flame Retardant Chemicals in Upholstered Furniture 
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Harmful substances on component level 

Wood  
California Air Resources Board  Result: (CARB) Phase II Pass  
(CARB) Phase II 

Felt 
REACH     Registration, Evaluation, Authorisation and Restriction of  
 Chemicals  

Foam 
Standard 100 - OEKO TEX  Testing for harmfull substances  
      Result: Product Class I 
      Ref. Test Report 1128 

Fire Rating on product level  

California Technical Bulletin 117-2013  Flammability Standard Requirements for upholstered  

Fire Rating on component level  

Wood 
UNE EN 13501-1    Fire test To construction products and building elements  
      Result: D-s2, d0  

Fabric     Check buzzi.space/downloads/ for more information on   
      the fire ratings of your selected fabric  
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